
AN ABSTRACT OF THE THESIS OF 
 
 

Ku-Huan Chien for the degree of Master of Science in Biological and Ecological 
Engineering presented on March 18, 2016. 

 

Title: Life  Cycle  Assessments  for  Wastewater  Treatment  and  the  Feasibility 
Study of Microbial Fuel Cell Technology 

 
 
 
 

Abstract approved: 
 
 

 

 

Hong Liu 
 
 
 
 
 

The thesis documents research about combining the National Pollutant 

Discharge Elimination System (NPDES) Permit Program with the Impact 2002+ 

methodology to conduct a Life Cycle Assessment (LCA) for wastewater treatment 

processes. The LCA for the operational phase of a local wastewater treatment 

plant was performed and the environmental impacts caused by wastewater 
[...]
categories: human toxicity, respiratory effects, ionizing radiation, ozone layer depletion and 

photochemical oxidation. The unit for the human health damage category is expressed in 

“DALYs” (Disability-Adjusted Life Years). 

 
2. Ecosystem quality 

 
The “Ecosystem quality” damage category is the total impacts from the following six midpoint 

categories: “aquatic ecotoxicity”, “terrestrial ecotoxicity”, “terrestrial acid/nutr”, “land 

occupation, aquatic acidification” and “aquatic eutrophication”. The unit for the Ecosystem 

quality damage category is expressed in ““PDF.m2.y” (Potentially Disappeared Fraction of 

species). 



31 
 

 

3. Climate change 
 

The damage category “Climate change” has no difference from the midpoint category “global 

warming” since it is not like other damage categories which have more than one impact from 

different midpoint categories. For the same reason, its unit is expressed in “kg CO2-eq” as well. 

 
4. Resources 

 
The “Resources” damage category is the total impacts from the following two midpoint 

categories: “non-renewable energy consumption” and “mineral extraction”. The unit for the 

Resources damage category is expressed in MJ. 

 
5. Normalization 

 
With a view to scrutinizing the contributions from each single impact on the overall damage of 

the considered category, normalization is supposed to be performed when conducting LCAs. 

With the normalization, different categories can be compared on the same ground. In a word, 

the normalization can help with the interpretation phase of LCAs. The calculation of 

normalization is to divide the impact (at damage categories) by the respective normalization 

factors. 

 
6. Summary of IMPACT 2002+ 

 
The table in the next page is a brief summary of the IMPACT 2002+ methodology. The data and 

information about the IMPACT 2002+ methodology shared here and before are mainly cited 

and summarized from the IMPACT 2002+: A New Life Cycle Impact Assessment Methodology 

(Jolliet et al., 2003) and IMPACT 2002+: User Guide version 2.1(Sébastien Humbert et al., 2011). 

They will be utilized to conduct LCAs for wastewater treatment in the next chapter. 



32 
 

 
 

 
 

Table 2.3.2 IMPACT 2002+ source (Jolliet et al., 2003): Number of LCI results covered, main sources for 
characterization factors, reference substances, and damage units used in IMPACT 2002+. Sources are: [a] 
IMPACT 2002 (Pennington et al. 2003a, 2003b), [b] Eco-indicator 99 (Goedkoop and Spriensma 2000), [c] 
CML 2002 (Guinée et al. 2002), and [d] ecoinvent (Frischknecht et al. 2003) 



33 
 

 

Chapter 3: Life Cycle Analysis of wastewater treatments 
 
 

3.1 Background, objective and scope: 
 

Although LCA is a powerful and useful tool to evaluate the environmental impacts caused by a 

production or service system, it has not been introduced to many applicable areas. Wastewater 

treatment plants in Oregon are no exception. Currently, the performances and environmental 

influences of wastewater treatment plants in Oregon are monitored by the Oregon Department 

of Environmental Quality (DEQ). The Oregon DEQ uses the National Pollutant Discharge 

Elimination System (NPDES) Permit Program to control water pollutants and maintain water 

quality. They evaluate the environmental impacts of a wastewater treatment plant by 

monitoring the concentrations of different pollutants in the final discharged water. Although 

the NPDES Permit Program details the maximum tolerance amount of each single pollutant or 

parameter. It doesn’t have the feature in quantifying the environmental impact of each single 

pollutant or parameter; let alone have the capability to show the whole environmental impacts 

caused by wastewater treatment plants. Incorporating a LCA methodology with the current 

system (NPDES) can better evaluate the overall environmental impacts of a wastewater 

treatment plant. 

However, conducting a LCA for wastewater treatments is a daunting task because too many 

unpredictable and uncontrollable variables need to be taken into consideration such as 

temperature, rainfall and PH. In addition, the collection, organization and calculation of data 

are tedious and complex. Due to the above reasons, LCA studies for wastewater treatments are 

difficult to be found. This research is conducted to raise awareness for the importance of LCAs 



34 
 

 

for wastewater treatments, demonstrate how to perform a life cycle assessment (LCA) for 

wastewater treatments by using the IMPACT 2002+ methodology. The ultimate objective of this 

LCA research is to explore the feasibility of using the cloth-electrode assembly microbial fuel 

cell (CEA-MFC) to replace the activated sludge basin in a wastewater treatment system. 

 
 

3.2 Materials and Methods 
 
According to the DEQ, there are 212 different sizes of wastewater treatment plants in Oregon. 

The Corvallis wastewater treatment plant at 9.7 MGD is considered a large wastewater 

treatment plant whose ranking is in the top five percent in Oregon. In this study, the Corvallis 

wastewater plant is chosen to build the basic model to perform a LCA because it is large enough 

to represent almost all operational units in a conventional wastewater treatment plant. In 

addition, this model can be easily adjusted to smaller or larger wastewater treatment plants in 

Oregon because of their similarities. The detailed materials and methods used for this LCA 

research will be descripted step by step in the following sections. 

 
 
 

3.2.1 Defining the functional unit 
 
The first step of performing a LCA is to define the functional unit. It is the most important part 

of a LCA research. The functional unit is utilized to measure the performance of a production or 

service system. It provides a reference for both inputs and outputs to guarantee comparability 

of results (Vlasopoulos N et al., 2006). In this LCA research for wastewater treatments plants, 

there are three possible functional unit options: quantity of removed pollutants, quantity of 

resulting sludge and volume of treated wastewater. The quantity of removed pollutants is the 



35 
 

 

most relevant function, but it comes with many issues. For instance, choosing a single pollutant 

BOD5 will cause much of uncertainty; choosing multiple standards (BOD5, NTK, TSS, etc.) will 

lead to allocation issues. On the other hand, the quantity of resulting sludge could become an 

unwise choice since the treatment technology may cause variations. Using the volume of 

treated wastewater as the functional unit for this LCA study could beseems the best option 

because it is easy and clear to establish inventory. Thus, in this study, the functional unit was 

defined as 3.95E+07 liters of treated wastewater per day in the Corvallis Wastewater 

Reclamation Plant in 2014. 

 
 

3.2.2 System Boundary 
 
 

In theory, numbers of elements or units processes describing the entire “cradle-to-grave” life 

cycle in a system could be extremely numerous or nearly infinite; it is necessary to set up a 

system boundary to decide on which elements should be included in the system. In this LCA 

research, the “Relative Mass Energy and Economic Value Method (RMEE)” was adopted to 

select the systems boundary (Marlo Raynolds et al., 2000]. The RMEE method uses a so-called 

cut-off ratio to decide whether or not an upstream process of an input should be included in 

the system. The calculations are based on the relative ratio of the input to the functional unit 

regarding their mass, energy and economic value. When any of the three RMEE ratios are 

greater than the pre-defined cut-off ratio, that upstream process input is supposed to be 

included in the system boundary. This procedure is repeated until all of the upstream inputs are 

below the cut off threshold. Since the cut-off ratio 0.05 was chosen in this study, it indicated 

that all upstream inputs which had more than 5 percent contributions on mass, energy or 



36 
 

 

economic value towards the functional unit (3.95E+07 liters) were included in the system 

boundary. 

 
 
 
 

 
 
 

Abbreviations: CWWTP- Corvallis Waste Water Treatment Plant, PS-Pump Station, PC- Primary Clarifier, TF-Trickling Filters, 
AB- activated sludge basins, SC- Secondary Clarifier, DC- Disinfection Chamber, GT- Gravity Thickeners, AD- Anaerobic 
Digester and BSSL- Bio-Solids Stabilization Lagoons, SW- storm water, SGR: Screening & Grit Removal, Purple: Preliminary 
treatment, Orange: Primary treatment, Green: Secondary treatment, Pink: Tertiary treatment, Blue: Disinfection, Yellow: 
Materials suppliers and Power Suppliers 

 

Figure 3.2.2 System Boundary 

Actual CWWTP Design & Flowchart 

PS PC TF 
AIR 

AB   sc  

SGR DC 
Foul Air 

 
 
   Odor Control 

ransport 
AD 

Gas 

Heat 
Boiler 

Solid Waste to Landfill Emission to Air Materials Resources   Energy Resources     Land Occupation 

      SW  System Boundary 

Commercial 
& Industrial 

Residential 
Willamette 

River 

t 

Bio-Solids 
Applications 

transport 
 

Materials suppliers     Power Suppliers 

GT 

 

BSSL 



37 
 

 

3.2.3 Parameter (pollutants) choices and data sources 
 
 

The data used for this LCA were provided by the Department of Environmental Quality (DEQ) of 

Oregon and the Corvallis Wastewater Reclamation Plant in Oregon. Most of these data were 

collected daily, weekly, monthly and or quarterly by the Corvallis Wastewater Reclamation 

Plant in 2014. An average values for these data were used to calculate their environmental 

impact by using the Impact 2002+ LCA methodology. Additionally, not all data obtained from 

the Oregon DEQ and Corvallis Wastewater Reclamation Plant could be used to carry out the 

LCA. It was because the IMPACT 2002+ Version 2.1 and the NPDES Permit Program sometimes 

didn’t have the relevant data or information on all midpoint and endpoint items to calculate the 

environmental impacts. 

 
 

The parameters for this LCA research were divided into ten categories: Metals, Volatile Organic 

Compounds, Acid-Extractable Compounds, Base-Neutral Compounds, Pesticide Compounds, 

COD (Final Effluent), Ammonia, Carbon dioxide, Digester Gas and Natural Gas. The detailed 

items and their data used for this LCA study for the first five categories are shown in the 

following 5 tables. 

 
 

Table 3.2.3 (a): Outputs for wastewater treatment plant: Generalized Monthly Metals in 2014 
(Source: Oregon DEQ) 

 
Outputs Unit (μg/L) Case number Quantity (kg/day) 

Antimony 0.25 7440360 9.45E-03 
Arsenic 0.85 7440382 3.21E-02 

Beryllium 0.02 7440417 7.56E-04 
Cadmium 0.03 7440439 1.13E-03 
Chromium 1.19 7440473 4.50E-02 



38 
 

 
 

Copper 6.74 7440508 2.55E-01 
Lead 0.54 7439921 2.04E-02 

Mercury 0.003 7439976 1.13E-04 
Nickel 2.12 7440020 8.01E-02 

Selenium 0.65 7782492 2.46E-02 
Zinc 38.36 7440666 1.45E+00 

 
 
 
 

Table 3.2.3 (b): Outputs for wastewater treatment plant: Generalized Quarterly Volatile 
Organic Compounds in 2014 (Source: Oregon DEQ) 

 

Outputs Unit (μg/L) Case number Quantity (kg/day) 
Acrolein <0.5 107028 1.89E-02 

Acrylonitrile <0.5 107131 1.89E-02 
Benzene <0.2 71432 7.56E-03 

Bromoform <0.2 75252 7.56E-03 
Chlorobenzene <0.2 108907 7.56E-03 
Chloroethane <0.2 75003 7.56E-03 
Chloroform <0.62 67663 2.34E-02 

1,1-Dichloroethane <0.2 107062 7.56E-03 
1,1-Dichloroethylene <0.2 75354 7.56E-03 
1,2-Dichloroethane <0.2 107062 7.56E-03 

1,2-Dichloropropane <0.2 78875 7.56E-03 
Ethylbenzene <0.2 100414 7.56E-03 

1,1,2,2-Tetrachloro- 
ethane <0.2 79345 7.56E-03 

Toluene <0.2 108883 7.56E-03 
1,2-Trans- 

Dichloroethylene <0.2 156605 7.56E-03 

1,1,2-Trichloroethane <0.2 79005 7.56E-03 
 
 
 
 

Table 3.2.3 (c): Outputs for wastewater treatment plant: Generalized Quarterly Acid- 
Extractable Compounds in 2014 (Source: Oregon DEQ) 

 

Outputs Unit (μg/L) Case number Quantity (kg/day) 
2-Chlorophenol <0.25 95578 9.45E-03 

2,4-Dichlorophenol <0.25 120832 9.45E-03 
2,4-Dimethylphenol <0.25 105679 9.45E-03 



39 
 

 
 

2,4-Dinitrophenol <0.25 51285 9.45E-03 
Pentachlorophenol <0.25 87865 9.45E-03 

Phenol <0.46 108952 1.74E-02 
2,4,6-Trichlorophenol <0.25 88062 9.45E-03 

 
 
 
 

Table 3.2.3 (d): Outputs for wastewater treatment plant: Generalized Quarterly Base-Neutral 
Compounds in 2014 (Source: Oregon DEQ) 

 
 
 

Outputs Unit (μg/L) Case number Quantity (kg/day) 
Acenapthene <0.25 83329 9.45E-03 

Acenapthylene <0.25 208968 9.45E-03 
Anthracene <0.25 120127 9.45E-03 
Benzidine <0.88 92875 3.33E-02 

Benzo(a)Anthracene <0.25 56553 9.45E-03 
Benzo(a)Pyrene <0.25 50328 9.45E-03 

3,4- 
Benzoflouranthene <0.25 205992 9.45E-03 

Benzo(ghi)Perylene <0.25 191242 9.45E-03 
Benzo(k)flouranthene <0.25 207089 9.45E-03 

Bis(2-Chloroethyl)- 
Ether <0.25 111444 9.45E-03 

Bis(2-Chloroiso- 
Propyl) Ether <0.25 108601 9.45E-03 

Bis(2-Ethylhexyl) 
Phthalate 0.43 117817 1.63E-02 

Butyl Benzyl 
Phthalate 0.1 85687 3.78E-03 

2-Chloronaphthalene <0.25 91587 9.45E-03 
Chrysene <0.25 218019 9.45E-03 

1,2-Dichlorobenzene <0.20 95501 7.56E-03 
Di-n-Butyl Phthalate 0.265 84742 1.00E-02 
2,4-Dinitrotoluene <0.25 121142 9.45E-03 
2,6-Dinitrotoluene <0.25 606202 9.45E-03 

Di-n-Octyl Phthalate <0.25 117840 9.45E-03 
Fluoranthene <0.25 206440 9.45E-03 

Fluorene <0.25 86737 9.45E-03 
Hexachlorobenzene <0.25 118741 9.45E-03 

Hexachlorobutadiene <0.25 87683 9.45E-03 



40 
 

 
 

Hexachlorocyclo- 
pentadiene <0.25 77474 9.45E-03 

Hexachloroethane <0.25 67721 9.45E-03 
Indeno(1,2,3-cd) 

Pyrene <0.25 193395 9.45E-03 

Isophorone <0.25 78591 9.45E-03 
Naphthalene <0.25 91203 9.45E-03 
Nitrobenzene <0.25 98953 9.45E-03 
Phenanthrene <0.25 85018 9.45E-03 

Pyrene <0.25 129000 9.45E-03 
1,2,4- 

Trichlorobenzene <0.20 120821 7.56E-03 

 
 
 
 

Table 3.2.3 (e): Outputs for wastewater treatment plant: Generalized Quarterly Pesticide 
Compounds in 2014 (Source: Oregon DEQ) 

 

Outputs Unit (μg/L) Case number Quantity (kg/day) 
Aldrin <0.00054 309002 2.04E-05 

BHC alpha <0.000785 319846 2.97E-05 
BHC beta- <0.000558 319857 2.11E-05 

BHC gamma – 
(Lindane) <0.002545 58899 9.62E-05 

Chlordane <0.008 57749 3.02E-04 
DDD 4,4’- <0.003057 72548 1.16E-04 
DDE 4,4’- <0.000718 72559 2.71E-05 
DDT 4,4’- <0.000685 50293 2.59E-05 
Dieldrin <0.000818 60571 3.09E-05 
Endrin <0.00095 72208 3.59E-05 

Heptachlor <0.00084 76448 3.18E-05 
Haptachlor Epoxide <0.000698 1024573 2.64E-05 

PCB, Arochlor 1016 1 <0.02485 12674112 9.39E-04 
PCB, Arochlor 1254 1 <0.0197 11097691 7.45E-04 
PCB, Arochlor 1260 1 <0.02445 11096825 9.24E-04 

Toxaphene <0.09225 8001352 3.49E-03 
PCB, Arochlor 1254 1 <0.0197 11097691 7.45E-04 

 
 

The data used for the other five categories in the LCA were organized and listed in the below 

table for reference. 



41 
 

 

Table 3.2.3 (f): the other five categories (Source: Oregon DEQ) 
 

Parameters Unit (mg/L) Case number Quantity (unit) 
COD (Final Effluent) 3.98E+00 kg N/A 2.11E+02 (kg/day) 

Ammonia 1.08E+01 kg 7664-41-7 5.72E+02 (kg/day) 
Carbon dioxide 1.56E+03 m3

 124-38-9 1.56E+03 (m3/day) 
Digester Gas 1.83E+03 m3

 74-82-8 1.83E+03 (m3/day) 
Natural Gas 1.20E+02 m3

 N/A 1.20E+02 (m3/day) 
 
 
 

3.2.4 Life Cycle Inventory 
 
 

The data in the following two tables were utilized to quantify the relevant inputs and outputs of 

the studied wastewater treatment system for its life cycle inventory analysis. 

 
Table 3.2.4 (a): Inputs for the LCA (cited or calculated based on the data from Oregon DEQ 

and Corvallis Wastewater Reclamation Plant) 
 

Inputs Quantity Units Cost 
Plant flow 3.95E+01 ML/Day N/A 

Sodium bisulfite used 2.26E+02 L/Day $657.8/Day 
Chlorine used 1.06E+02 Kg/Day $83.57/Day 

Electricity used 1.87E+04 KWH/Day $1066.79/Day 
Natural Gas Used 1.20E+02 M3 $22.41/Day 

COD (Raw Influent) 1.75E+05 Kg/Day N/A 
 
 

Table 3.2.4 (b) Outputs for the LCA (cited or calculated based on the data from Oregon DEQ 
and Corvallis Wastewater Reclamation Plant) 

 

Outputs Quantity Units 